
1

11

ECHO ROWER

Rogue Fitness • 545 E 5th Ave. Columbus, Ohio 43201 • Customer Service: 614-358-6190 • Team@RogueFitness.com

IMPORTANT SAFETY INFORMATION

MISUSE OF THIS CAN RESULT IN SEVERE INJURY.
Both Rogue Fitness and buyer disclaim any express or implied warranty, including, without limitation, warranties or merchantability and/
or fitness for a particular purpose with respect to the equipment. Buyer assumes all liability to use of equipment.

WARNING:

VERSION 1.3

11

ECHO ROWER

Rogue Fitness • 545 E 5th Ave. Columbus, Ohio 43201 • Customer Service: 614-358-6190 • Team@RogueFitness.com

IMPORTANT SAFETY INFORMATION

MISUSE OF THIS CAN RESULT IN SEVERE INJURY.
Both Rogue Fitness and buyer disclaim any express or implied warranty, including, without limitation, warranties or merchantability and/
or fitness for a particular purpose with respect to the equipment. Buyer assumes all liability to use of equipment.

WARNING:

Version X

ECHO SKI  
FLOOR STAND
ASSEMBLY GUIDE



2

PARTS AND TOOLS USED

WOOD BASE

HARDWARE PACK

SUPPORT FRAME

1 2 3 4

5/8” (15.9MM)  QTY:6
TORX HEAD SCREWS

1-3/8"(34.9MM)  QTY:6
TORX HEAD SCREWS

unit: inch

QTY:2
FLAT WASHERS

QTY:4
BIGGER WASHERS

T27 TORX WRENCH

11

1

5

4

6

7



3

NOTE: ASSEMBLY OF THE ECHO SKI IS REQUIRED PRIOR TO 
ATTACHING THE FLOOR STAND. ONCE ASSEMBLED PROCEED  
TO STEP 1.

STEP 1

STEP1
5/8"(1.59cm)  QTY 2

•	 ATTACH THE WOOD BASE (PART 11) TO THE ECHO SKI USING TWO 
5/8” TORX HEAD SCREWS (PART 4) THROUGH THE CONNECTING  
L PLATES TO THE WHEEL COVERS WITH ONE SCREW ON EACH SIDE.

•	 ENSURE THE SCREWS ARE ONLY LOOSELY TIGHTENED.

4

4

11



4

STEP2
5/8"(1.59cm)  QTY 4

  1-3/8"(34.9cm)  QTY 2
    QTY 2

STEP 2
•	 ATTACH THE BACK SIDE OF THE SUPPORT FRAME (PART 1) ONTO 

THE ECHO SKI USING FOUR 5/8” TORX HEAD SCREWS (PART 4). 
BE SURE TO USE THE CENTER OF THE 3 SETS OF HOLES WHEN 
ATTACHING THE SUPPORT FRAME TO THE SKI. THE TOP AND 
BOTTOM SETS OF HOLES ARE FOR USE WITH A RACK MOUNT. 

•	 ATTACH THE ARMS OF THE SUPPORT FRAME (PART 1) TO THE 
WOOD BASE (PART 11) USING TWO 1 3/8” TORX SCREWS (PART 5) 
AND TWO FLAT WASHERS (PART 6).

•	 ENSURE THE SCREWS ARE ONLY LOOSELY TIGHTENED.

4

5

5

11

6

6

1



5

STEP3
  1-3/8"(34.9cm)  QTY 4

    QTY 4

STEP 3
•	 CAREFULLY LAY THE ECHO SKI ON ITS BACK.

•	 SECURE THE WOOD BASE (PART 11) TO THE MAIN FRAME OF THE 
ECHO SKI USING FOUR 1 3/8” TORX HEAD SCREWS (PART 5) AND 
FOUR BIGGER WASHERS (PART 7).

•	 ONCE ALL FOUR SCREWS ARE LOCATED FULLY TIGHTEN ALL FOUR 
SCREWS.

5

7



6

STEP 4

ASSEMBLY COMPLETE

•	 STAND THE SKI UPRIGHT.

•	 FULLY TIGHTEN ALL EIGHT SCREWS FROM STEPS 1 AND 2.

•	 THE ECHO SKI IS NOW FULLY ATTACHED TO THE ECHO SKI FLOOR 
STAND AND IS READY FOR USE AND/OR STORAGE. 



7

REMARQUE : Le montage de l’Echo Ski doit être effectué avant 
de fixer le support au sol. Une fois l’assemblage terminé, passez 
à l’étape 1.

ÉTAPE 1

•	 Fixez la base en bois (pièce 11) au Echo Ski à l’aide de deux 
vis Torx 5/8” (pièce 4) à travers les plaques en L jusqu’aux 
capots de roue — une vis de chaque côté.

•	 Veillez à ne serrer les vis que légèrement pour le moment.

ÉTAPE 2

•	 Fixez l’arrière du cadre de support (pièce 1) au Echo Ski à 
l’aide de quatre vis Torx 5/8” (pièce 4).

•	 Utilisez la rangée centrale des trois séries de trous. Les 
rangées supérieure et inférieure servent pour un montage sur 
rack.

•	 Fixez les bras du cadre de support (pièce 1) à la base en 
bois (pièce 11) avec deux vis Torx 1-3/8” (pièce 5) et deux 
rondelles plates (pièce 6).

•	 Ne serrez les vis que légèrement pour l’instant.

ÉTAPE 3

•	 Couchez prudemment l’Echo Ski sur le dos.
•	 Fixez la base en bois (pièce 11) au châssis principal du Echo 

Ski avec quatre vis Torx 1-3/8” (pièce 5) et quatre grandes 
rondelles (pièce 7).

•	 Une fois toutes les vis en place, serrez-les complètement.

ÉTAPE 4

•	 Redressez le Ski.
•	 Serrez complètement les huit vis des étapes 1 et 2.

L’Echo Ski est désormais complètement fixé au support de sol et 
prêt à l’emploi et/ou au rangement.

HINWEIS: Der Echo Ski muss vollständig montiert sein, bevor 
der Bodenständer befestigt wird. Nach der Montage fahren Sie 
mit Schritt 1 fort. 

SCHRITT 1

•	 Befestigen Sie die Holzbasis (Teil 11) am Echo Ski mit 
zwei Torx-Schrauben 5/8” (Teil 4), indem Sie durch die 
Verbindungs-L-Platten in die Radabdeckungen schrauben — 
eine Schraube auf jeder Seite.

•	 Achten Sie darauf, die Schrauben nur locker anzuziehen.

SCHRITT 2

•	 Befestigen Sie die Rückseite des Stützrahmens (Teil 1) am 
Echo Ski mit vier Torx-Schrauben 5/8” (Teil 4).

•	 Verwenden Sie die mittlere der drei Lochreihen. Die obere und 
untere Lochreihe sind für eine Rack-Montage vorgesehen.

•	 Befestigen Sie die Arme des Stützrahmens (Teil 1) an der 
Holzbasis (Teil 11) mit zwei Torx-Schrauben 1-3/8” (Teil 5) 
und zwei flachen Unterlegscheiben (Teil 6).

•	 Schrauben nur locker anziehen.

SCHRITT 3

•	 Legen Sie den Echo Ski vorsichtig auf die Rückseite.
•	 Befestigen Sie die Holzbasis (Teil 11) am Hauptrahmen des 

Echo Ski mit vier Torx-Schrauben 1-3/8” (Teil 5) und vier 
großen Unterlegscheiben (Teil 7).

•	 Wenn alle vier Schrauben eingesetzt sind, ziehen Sie alle 
vollständig fest.

SCHRITT 4

•	 Stellen Sie den Ski wieder aufrecht hin.
•	 Ziehen Sie die acht Schrauben aus Schritt 1 und 2 

vollständig fest.

Der Echo Ski ist jetzt fest mit dem Bodenständer verbunden und 
bereit zur Verwendung und/oder Lagerung.

OPMERKING: De Echo Ski moet volledig gemonteerd zijn 
voordat de vloerstandaard wordt bevestigd. Ga na de montage 
verder met stap 1. 

STAP 1

•	 Bevestig de houten basis (onderdeel 11) aan de Echo Ski 
met twee Torx-schroeven van 5/8” (onderdeel 4) via de 
L-verbindingsplaten naar de wielkappen — één schroef aan 
elke kant.

•	 Zorg ervoor dat de schroeven alleen losjes worden 
vastgedraaid.

STAP 2

•	 Bevestig de achterkant van het steunframe (onderdeel 1) aan 
de Echo Ski met vier Torx-schroeven van 5/8” (onderdeel 4).

•	 Gebruik de middelste van de drie rijen gaten. De bovenste en 
onderste rijen zijn bedoeld voor een rack-montage.

•	 Bevestig de armen van het steunframe (onderdeel 1) aan de 
houten basis (onderdeel 11) met twee Torx-schroeven van 
1-3/8” (onderdeel 5) en twee platte ringen (onderdeel 6).

•	 Draai de schroeven alleen losjes vast.

STAP 3

•	 Leg de Echo Ski voorzichtig op de rug.
•	 Bevestig de houten basis (onderdeel 11) aan het hoofdframe 

van de Echo Ski met vier Torx-schroeven van 1-3/8” 
(onderdeel 5) en vier grote ringen (onderdeel 7).

•	 Zodra alle vier de schroeven geplaatst zijn, draait u ze volledig 
vast.

STAP 4

•	 Zet de Ski weer rechtop.
•	 Draai alle acht schroeven van stap 1 en 2 volledig vast.

De Echo Ski is nu volledig bevestigd aan de vloerstandaard en 
klaar voor gebruik en/of opslag.

FRANÇAIS DEUTSCH NETHERLANDS



8
CONTACT ROGUE CUSTOMER SERVICE WITH QUESTIONS: 614-358-6190 OR TEAM@ROGUEFITNESS.COM.

11

ECHO ROWER

Rogue Fitness • 545 E 5th Ave. Columbus, Ohio 43201 • Customer Service: 614-358-6190 • Team@RogueFitness.com

IMPORTANT SAFETY INFORMATION

MISUSE OF THIS CAN RESULT IN SEVERE INJURY.
Both Rogue Fitness and buyer disclaim any express or implied warranty, including, without limitation, warranties or merchantability and/
or fitness for a particular purpose with respect to the equipment. Buyer assumes all liability to use of equipment.

WARNING:

SCAN FOR 
INSTRUCTIONS

SCAN FOR IRON
GAME PROGRAMMING


